20TO 30IN LBS.

TORQUE

IP1074-1REVA 1/96
TO BE USED WITH IP1074-2

60 TO 70 IN LBS.
TORQUE
o

! 97

O—24

= [ ORIFICE CAP AND

) INSTRUCTIONS ARE 4mom~

15— -’ SUPPLIED WITH VALVE

=2 PNEUMATIC STAPLER

25 33
— |
SEQUENTIAL TRIP =5
ooéwmm mm% (e _ E
32 -7 50TO 60 IN LBS.

7 ! 97 Toraue

DRIVER PISTON

ASSEMBLY
31
32
33
1 Assemble these screws using Loctite #242,
available as part 851385.
59
11 Assemble these screws using Loctite #271,

available as part 851325 Loctite 271 packet.
Assemble both rollpins from
same side, flush with surface
and orient rollpin slots as
shown. (180° apart)

70 TO 80 IN LBS.
TORQUE

856




Item Number

O 00 3 O n =

Part Number

MSC5080-20
N50013
N50088
854015
MRG034826
000000-00
851548
N70151
000000-00
850605
N50034
850683
N50015-S
000000-00
113219
000000-00
MPP030020
102549
850235
103651
86459
851554
851548
850606
000000-00
000000-00
UB2108.2

PartsList for T50S2 Type O

Description

SCREW-SOC HD. CAP M5
SEAL- CYLINDER CAP
PISTON STOP
COMPRESSION SPRING
O-RING-1.370X.102

No Longer Available
O-RING

CYLINDER SEAL

No Longer Available
O-RING-1.925X.103-NB
CHECK SEAL
O-RING-2.425X.103
BOSTITCH RING

No Longer Available
LABEL

No Longer Available
PIN-SPIRAL M3X20MM
PIN-SPECIAL SPIROL M
O-RING-1.487X.103
CAP-END

O-RING
O-RING-.703X.103
O-RING

O-RING

No Longer Available

No Longer Available

PIN- SPRING .125 X .

Page 1

Qty Required
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Item Number

34
41
42
45
59
60
61
62
63
66
67
68
69
70
71
72
73
74
75
76
77
80
81
85
86
87
88

Part Number

851483-S
100387
000000-00
N50082A
000000-00
T40007
000000-00
MSC5080-20
000000-00
000000-00
000000-00
MSC6100-25
000000-00
000000-00
000000-00
000000-00
000000-00
854004
100479
000000-00
000000-00
000000-00
MSC4070-6
000000-00
000000-00
000000-00
000000-00

PartsList for T50S2 Type O

Description

O-RING
SPRING-COMPRESSION
No Longer Available
ASSEMBLY-TRIGGER
No Longer Available
BUMPER- LOWER

No Longer Available
SCREW-SOC HD. CAP M5
No Longer Available

No Longer Available

No Longer Available
SCREW-SHCS-M6X1.00X2
No Longer Available

No Longer Available

No Longer Available

No Longer Available

No Longer Available
WASHER-RUBBER-7
TRIP- LOWER

No Longer Available

No Longer Available

No Longer Available
SCREW-SHCS-M4X0.70X6
No Longer Available

No Longer Available

No Longer Available

No Longer Available

Page 2

Qty Required
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Item Number

89
90
91
92
93
94
95
96
97
98
99
100
101
102
103
104
105
106
107
108
109
115
800
800
811
811
876

Part Number

000000-00
000000-00
000000-00
MSH6080-10
000000-00
T50036
T50078
000000-00
MSC5080-12
T50118
MSC5080-10
000000-00
T50110
000000-00
000000-00
000000-00
000000-00
000000-00

MHES5080-100

000000-00
MLW35
TVA6
100653
100679
851325
851385
000000-00

PartsList for T50S2 Type O

Description

No Longer Available

No Longer Available

No Longer Available
SCREW- SC SHOULDER M
No Longer Available
SPRING-PUSHER
ANCHOR-PUSHER SPRING
No Longer Available
SCREW-SHCS-M5X0.8X12
WASHER-PLAIN
SCREW-SHCS-M5X0.80X1
No Longer Available
COVER- MAGAZINE (FIX
No Longer Available

No Longer Available

No Longer Available

No Longer Available

No Longer Available
NUT-NYLON M5X.80

No Longer Available
WASHER-HSLW M5
KIT-TRIGGER VALVE
LUBE (2CC)

LUBE (1LB.CAN)
LOCTITE

LOCTITE

No Longer Available

Page 3

Qty Required
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Item Number

876
876
876
876

Part Number

ORK1
000000-00
RBK1
RBK2

PartsList for T50S2 Type O

Description
REPAIR KIT
No Longer Available

T40/T50/N50-N60 REB
T40/T50/N50-N60 REB

Page 4

Qty Required
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